
FI
N

A
L 

-  
JU

N
E 

20
16

CITY OF TURLOCK

2015 Urban Water Management Plan



(THIS PAGE LEFT BLANK INTENTIONALLY) 

 

 

 

 

 

 

 



 

 

Final 

2015 Urban Water Management Plan 

 

———— 

 

Prepared for 

City of Turlock 
 

June 2016 

 

 

 

 

 

669-12-15-01 

 

 

 

 

 

  6-14-16 

Project Manager 

Monique E. Day, PE 

 Date 

 

 

  6-14-16 

QA/QC Review 

Jim Connell, PE 

 Date 



(THIS PAGE LEFT BLANK INTENTIONALLY) 

 

 

 

 

 

 

 



 
Table of Contents  

 

 i City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_TOC 

Executive Summary 

ES.1 Introduction .............................................................................................................................. ES-1 
[...]
http://leginfo.legislature.ca.gov/faces/billNavClient.xhtml?bill_id=201320140SB1168
http://leginfo.legislature.ca.gov/faces/billNavClient.xhtml?bill_id=201320140SB1319


Chapter 6 

System Supplies  

 

 6-5 City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_6Ch6 

Table 6-1. Sustainable Groundwater Management Act and Deadlines 

Implementation Step Implementation Measure Deadlines 

Step One Local agencies must form local 
GSAs within two years 

June 30, 2017 

Step Two Agencies in basins deemed high- or 
medium-priority must adopt GSPs 
within five to seven years, 
depending on whether a basin is in 
critical overdraft 

January 31, 2020 for critically 
overdrafted basins  

January 31, 2022 for high- and 
medium-priority basins not currently 
in overdraft 

Step Three Once plans are in place, local 
agencies have 20 years to fully 
implement them and achieve the 
sustainability goal 

January 31, 2040 for critically 
overdrafted basins 

January 31, 2042 for high- and 
medium-priority basins not currently 
in overdraft 

 

SGMA applies to basins or sub-basins designated by DWR as high or medium priority basins, 

based on a statewide ranking that uses criteria including population and extent of irrigated 

agriculture dependent on groundwater. The final Basin Prioritization findings indicate that 127 of 

California's 515 groundwater basins and sub-basins are high and medium priority basins. These 

high and medium priority basins account for 96 percent of California’s annual groundwater 

pumping and supply 88 percent of the population which resides over the groundwater basins. The 

ranking for the Turlock Sub-basin is shown in Table 6-2. As shown, the Turlock Sub-basin has 

been ranked as a high Priority Basin. 

Table 6-2. Groundwater Basin Prioritization for Sustainable Groundwater  
Management Act(a) 

Rank(b) Basin Number Sub-Basin Name 
Overall Basin 

Ranking Score 
Overall Basin 

Priority 

38 5-22.03 Turlock 21.5 High 
(a) CASGEM Groundwater Basin Prioritization Results, run version May 26, 2014. 
(b) Out of a total of 515 basins, of which 127 were high- or medium-priority basins. 

 

6.2.5 GSA and GSP Formation 

The area’s commitment to comply with SGMA was outlined in a recent Memorandum of 

Understanding (MOU) signed by local water agencies. Additionally, these agencies are 

cooperating to develop two GSAs and one GSP for the Turlock Sub-basin. The deadline for GSA 

formation for the basin is June 30, 2017, with completion of the GSP required by January 31, 2022.  

While these GSA’s are forming, the TGBA has begun the process of working through data needs 

and other issues, in preparation for developing a GSP.  



Chapter 6 

System Supplies  

 

 6-6 City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_6Ch6 

6.2.6 Turlock Groundwater Basin Association 

The majority of water agencies located within the Turlock Sub-basin, including the City, are part 

of the TGBA (see Figure 6-1). Formed in 1995, the TGBA has completed numerous studies to 

better understand the Turlock Sub-basin groundwater system. The TGBA has also developed and 

implemented multiple Groundwater Management Plans, and coordinates groundwater monitoring 

for the sub-basin.  

All of the member agencies in TGBA agree that groundwater and surface water within the Turlock 

Sub-basin are vitally important resources that provide the foundation for maintaining current and 

future water needs. Preservation of these resources is essential to maintaining the economic 

viability and prosperity of the sub-basin area. It is the overall goal of the TGBA that groundwater 

will continue to be a reliable, safe, efficient, and cost-effective water supply. Basin Management 

objectives include: 

 Maintain an adequate water level in the groundwater basin; 

 Protect groundwater quality and implement measures, where feasible, to reduce the 

potential movement of existing contaminants; 

 Monitor groundwater extraction to reduce the potential for land subsidence; 

 Promote conjunctive use of groundwater and surface waters; 

 Support and encourage water conservation; 

 Develop and support alternate water supplies, and educate users on the benefits of 

water recycling; and 

 Continue coordination and cooperation between the TGBA members and customers. 

6.2.7 Historical Groundwater Pumping 

Groundwater pumping by the City over the last five years is summarized in Table 6-3 

(DWR Table 6-1). 

Table 6-3. Retail: Groundwater Volume Pumped (DWR Table 6-1) 

 
 

Groundwater Type
Location or Basin Name 2011 2012 2013 2014 2015

Alluvial Basin

Turlock Subbasin within the 

San Joaquin Valley 

Groundwater Basin

6,847 7,161 7,595 6,710 5,675

6,847 7,161 7,595 6,710 5,675

NOTES: Volumes are in MG.

TOTAL



Chapter 6 

System Supplies  

 

 6-7 City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_6Ch6 

6.3 SURFACE WATER 

The City does not currently have a surface water supply. As mentioned in Section 6.1, as a member 

of the SRWA, the City has entered into a water sales agreement for delivery of 5,475 MGY 

(15 MGD) of TID surface water. 

TID and Modesto Irrigation District (MID) jointly operate the Don Pedro Reservoir, from which 

water is diverted for end use with both TID and MID’s agricultural and M&I customers. The 

quality of this surface water supply is exceptionally high, with the City of Modesto regularly 

blending it with local groundwater to help the groundwater meet U.S. Environmental Protection 

Agency (EPA) MCL requirements.  

TID has both pre and post-1914 water rights to the Tuolumne River. A full listing of these water 

rights can be found through the State Water Resources Control Board’s (SWRCB) California 

Integrated Water Quality System’s (CIWQS) Electronic Water Rights Information Management 

System (e-WRIMS) (https://ciwqs.waterboards.ca.gov/ciwqs/ewrims/). TID has committed post-1914 

water rights to the SRWA, and due to the established documentation of these rights, it is unlikely 

that they will be contested when the rights are used to supply water to SRWA for M&I use. 

Surface water supplies more than 50 percent of the total irrigation water applied to land in the 

Turlock Sub-basin boundaries. Therefore, a majority of recharge originates from the Tuolumne 

River, and to a much lesser extent, the Merced River. The average volume of surface water 

imported into the sub-basin between 1997 and 2006 was 540,000 acre-feet per year (AFY). 

A significant part of applied irrigation water percolates past the root zone to become groundwater, 

with deep percolation of applied surface water the largest single component of groundwater 

recharge. The City’s addition of surface water supply will likely not only reduce the necessity for 

groundwater pumping, but will also increase the rate of groundwater recharge in the Turlock 

Sub-basin. 

6.4 STORMWATER 

The City’s stormwater system includes about 130 miles of storm drain collection/conveyance 

piping, 49 pump stations, 45 detention basins, and use of the TID open channel irrigation system. 

The majority of the City’s stormwater drains to local detention basins. Although the primary 

purpose of these detention facilities is for urban runoff and flood control, they passively contribute 

to groundwater recharge through percolation of stored supplies. These detention facilities are 

managed in a way to maximize stored volume in order to maximize groundwater recharge as long 

as flood control concerns are low. As soon as wet weather events are in the forecast, the detention 

facilities are drained in order to create more space for stormwater detention. 

A portion of the City’s stormwater drains to TID laterals. Although this does not directly increase 

supply for the City, stormwater delivered to TID may help offset TID demands. The City works 

closely with TID to ensure there is adequate capacity in the laterals for stormwater discharges. 

The City implements best management practices to improve water quality for the 

stormwater discharges. 

  

https://ciwqs.waterboards.ca.gov/ciwqs/ewrims/


Chapter 6 

System Supplies  

 

 6-8 City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_6Ch6 

The remainder of the City’s stormwater that is not captured in detention basins or flows to TID 

laterals eventually drains through a combined sewer system to the Turlock Regional Water Quality 

Control Facility (RWQCF). As outlined in the October 2013 Storm Water Master Plan, the City 

has decided to construct additional drainage basins, with the goal of eventually segregating the 

stormwater drainage and sanitary sewer systems. 

6.5 WASTEWATER AND RECYCLED WATER 

Since 2006, the City has operated a disinfected tertiary wastewater treatment system, the Turlock 

RWQCF. This section provides information on the wastewater and its current and potential reuse 

as a recycled water resource in the City. 

6.5.1 Recycled Water Coordination 

The cities of Turlock, Modesto, Ceres, and the Del Puerto Water District (DPWD) are working 

together to develop a cooperative project, the North Valley Regional Recycled Water Program 

(NVRRWP). The NVRRWP is an effort to regionalize recycled water use in Stanislaus County. 

As envisioned, the NVRRWP could produce and deliver up to 30,600 AFY of disinfected tertiary 

treated recycled water to western Stanislaus County by 2018. By 2045, NVRRWP could deliver 

up to 59,900 AFY of recycled water. The source of recycled water includes treated wastewater 

from the Cities of Turlock and Modesto. As part of the project, the City of Turlock would install 

5.7 miles of conveyance pipeline to convey recycled water directly from its RWQCF’s tertiary 

treatment plant to the City of Modesto pumping facility, who would then pump the recycled water 

to the Delta‐Mendota Canal (DMC). The DMC would be used to convey the blended canal‐
recycled water to DPWD in the west side of the County. Funding from the USBR has been pursued 

for completion of feasibility studies related to the NVRRWP; however, no funding has been 

secured to date. 

In addition to the above regional program, the City coordinates both internally, and externally with 

its recycled water customers. The City also intends to coordinate with businesses and residences 

in the surrounding geographic areas adjacent to and within the City.  

6.5.2 Wastewater Collection, Treatment, and Disposal 

The RWQCF is designed to treat an average of 20 MGD and is currently treating an average 

influent flow of 10.3 MGD. The raw wastewater received at the City’s RWQCF is a combination 

of domestic and industrial wastewater flows. Influent consists of wastewater from the City of 

Turlock, Community Service Districts of Keyes and Denair and up to 2 MGD of primary treated 

wastewater from the City of Ceres. The RWQCF produces disinfected tertiary treated water that 

meets Title 22 standards for unrestricted use pursuant to Title 22 section 60301.230(a)(1). 

The RWQCF treatment system consists of influent screening, grit removal, primary flotation, 

secondary treatment (which consists of activated bio-filtration for BOD/TSS reduction and 

nitrification), secondary clarification, tertiary treatment (which consists of high rate clarification 

with chemical addition followed by cloth disk filters), disinfection via chlorination, and 

dechlorination by sodium bisulfite. Solids handling at the RWQCF consists of gravity belt 

thickening, two-stage anaerobic digestion via acid phase and methane phase digesters, and sludge 

drying beds. Biosolids are beneficially reused for land application to farmland and co-compost. 



Chapter 6 

System Supplies  

 

 6-9 City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_6Ch6 

Final effluent from the RWQCF that is not recycled is discharged to the San Joaquin River. 

Effluent flows by pipeline to a pump station for pumping via the Harding Drain Bypass Pipeline, 

with subsequent discharge through a 36-inch diameter outfall directly into the San Joaquin River. 

Wastewater facilities also include a 37.2 MG earthen storage basin, allowing the emergency 

diversion and storage of flow when necessary. Constructed with a 6” bentonite liner on the bottom 

and sides, the basin can be used to store either excess wet weather influent, or effluent that does 

not meet permit requirements.  

Table 6-4 (DWR Table 6-2) summarizes information on collection of wastewater within the City’s 

service area. As noted above, wastewater generated outside the City’s service area, including 

wastewater from Community Service Districts of Keyes and Denair and the City of Ceres, is 

treated within the service area. 

Table 6-4. Retail: Wastewater Collected Within Service Area in 2015 (DWR Table 6-2) 

 
 

Table 6-5 (DWR Table 6-3) identifies the volume of treated wastewater either recycled or disposed 

of within the service area. 

Table 6-5. Retail: Wastewater Treatment and Discharge Within Service Area in 2015 
(DWR Table 6-3) 

 
 

Name of 

Wastewater 

Collection Agency

Wastewater 

Volume Metered 

or Estimated?

Volume of 

Wastewater 

Collected from 

UWMP Service 

Area 2015                                   

Name of Wastewater 

Treatment Agency 

Receiving Collected 

Wastewater 

Treatment 

Plant Name

Is WWTP 

Located Within 

UWMP Area?

Is WWTP Operation 

Contracted to a Third 

Party?  

City of Turlock Estimated 3,413 City of Turlock

Turlock 

Regional 

Water Quality 

Control 

Facility

Yes No

3,413

NOTES: Volumes are in MG.

Wastewater generated outside the City’s service area, including wastewater from Community Service Districts of Keyes and Denair and 

the City of Ceres, is treated within the City’s service area.

Recipient of Collected Wastewater

Total Wastewater Collected from 

Service Area in 2015:

Wastewater Collection

Wastewater 

Treated

Discharged 

Treated 

Wastewater

Recycled 

Within 

Service 

Area

Recycled 

Outside of 

Service 

Area

Turlock 

Regional 

Water 

Quality 

Control 

Facility

Harding 

Drain 

Bypass 

Pipeline

San Joaquin 

River

River or 

creek outfall
Yes Tertiary 3,413 3,038 360 0

Total 3,413 3,038 360 0

NOTES: Volumes are in MG.

There is a difference between the volume of treated wastewater and the volume discharged and recycled because some of the treated wastewater 

remains at the RWQCF for onsite purposes.

Wastewater 

Treatment 

Plant Name

Discharge 

Location 

Name or 

Identifier

Discharge 

Location 

Description

Wastewater 

Discharge ID 

Number      

(optional)

Method of 

Disposal

Does This Plant 

Treat 

Wastewater 

Generated 

Outside the 

Service Area?

Treatment 

Level

2015 volumes

No wastewater is treated or disposed of within the UWMP service area.                                                                                                                                                                        

The supplier will not complete the table below.



Chapter 6 

System Supplies  

 

 6-10 City of Turlock 

June 2016  2015 Urban Water Management Plan 
n\c\669\12-15-01\wp\uwmp\012616_6Ch6 

6.5.3 Recycled Water System 

Although the City has operated an established recycled water program since 1990, it does not 

operate a large pipeline distribution system, and has instead opted to evaluate, design, and build 

facilities on a per connection basis. 

Currently, the City provides up to 2.0 MGD of recycled water to the Walnut Energy Center (WEC) 

Co-Generation Facility (owned by TID) for cooling, and an average of 0.10 MGD to the City’s 

Pedretti Sports Fields for landscape irrigation. 

6.5.4 Recycled Water Beneficial Uses 

Approved uses of disinfected tertiary recycled water may include, but are not limited to: 